VULC4An
CATALOG OF
REPLACEMENT PARTS

GAS CONVECTION
OVENS

MODELS

ML-126610 VC4GS
ML-126611 VC4GD
ML-136494 VC4GC
ML-126612 VC6GS
ML-126613 VC6GD
ML-136495 VC6GC

For additional information on Vulcan-Hart Company or to locate an authorized
parts and service provider in your area, visit our website at www.vulcanequipment.com

VULCAN-HART 3600 NORTH POINT BLVD.
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-43031 Rev. G (November 2015)




VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

F-43031 Rev. G (November 2015) -2- © VULCAN-HART COMPANY 2015



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

11
13
15
17
19
21
23
25
27
29

Table of Contents

CONTROL PANEL (ML-126610, ML-126611, ML-126612, & ML-126613)
CONTROL PANEL (ML-136494 & ML-136495) (PREVIOUS)

CONTROL PANEL (ML-136494 & ML-136495) (CURRENT)
ELECTRICAL COMPONENT PANEL (WITHOUT ROAST & HOLD)
ELECTRICAL COMPONENT PANEL (WITH ROAST & HOLD)
SIMULTANEOUSLY OPENING DOORS (PREVIOUS CONSTRUCTION)
SIMULTANEOUSLY OPENING DOORS (CURRENT CONSTRUCTION)
INDEPENDENTLY OPENING DOORS (PREVIOUS CONSTRUCTION)
INDEPENDENTLY OPENING DOORS (CURRENT CONSTRUCTION)
OVEN PANELS AND MOTOR

OVEN PANELS AND RACK SUPPORTS

GAS PIPING AND FLAME CHAMBER (BEFORE SERIAL NUMBER)
GAS PIPING AND FLAME CHAMBER (AFTER SERIAL NUMBER)

-3- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

31-32—, |
|23
4
27-28—_|
| 56

| 7-8-9-10

11-12-13

— 14-15-16-17

19-20-21-22
23-24-25-26

CONTROL PANEL
(ML-126610, ML-126611, ML-126612, & ML-126613)

F-43031 Rev. G (November 2015) -4 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55996

CONTROL PANEL

(ML-126610, ML-126611, ML-126612, & ML-126613)

PART NO.

00-340324-00008
00-913102-00163
00-913102-00161
00-354575-00004
00-411242-00001
00-913149
00-411242-00001
00-411690-00003
00-411690-00004
00-411690-00006
00-411242-00001
00-411690-00001
00-411690-00002
00-411690-00003
00-411690-00004
00-411690-00005
00-411690-00006
00-340324-00009
00-497280-00001
00-497284-00001
00-497285-00001
00-497292-00001
00-424201-00001
00-424237-00001
00-424211-00001
00-424244-00001
SC-114-82
WS-028-20
00-411499-00003
00-411499-00004
00-424206-000G1
00-959489-000G1

NAME OF PART AMT.

1T T 7 TR 0 TSRS 1
Light - Indicator (DoubI€) (120 V.).....eeiiiiiiieiii et e 1
Light - Indicator (DoubI€) (240 V.).....ccouiiiiieiii et 1
LIGht = INAICATOT. ...ttt e e e 1
KINOD .. ettt ettt ettt e et e e e 1
KINOD .. ettt 1
Timer (120 V.) (B0 HZ.) (5-HI.).c ottt 1
Timer (240 V.) (60 Hz.) (5-Hr.)....

Timer (240 V.) (50 Hz.) (5-Hr.)....

Knob......ccoiiiiiiii

Timer (120 V.) (B0 HZ.) (1-HE. )i s 1
Timer (240 V.) (B0 HZ.) (1-HE. ) ieeeee et 1
Timer (120 V.) (60 Hz.) (5-Hr.)....

Timer (240 V.) (B0 HZ.) (5-HI. ) ee et 1
Timer (240 V.) (50 HZ.) (1-HE. )it 1
Timer (240 V.) (50 HZ.) (5-HI. )i 1
SWILCN (D P DT, )ttt ettt bttt 2

Overlay - Panel (1 Hr.) (D Models) (Without Roast & Hold)....
Overlay - Panel (5 Hr.) (D Models) (Without Roast & Hold)
Overlay - Panel (1 Hr.) (D Models) (With Roast & Hold)............ccoiiiiiiiiiiiieiieie e 1
Overlay - Panel (5 Hr.) (D Models) (With Roast & Hold).........
Overlay - Panel (1 Hr.) (S Models) (Without Roast & Hold)....
Overlay - Panel (5 Hr.) (S Models) (Without Roast & Hold)....

Overlay - Panel (1 Hr.) (S Models) (With Roast & HOId)..........cccooiiiiiiiiiiiieiie e
Overlay - Panel (5 Hr.) (S Models) (With Roast & HOId)..........ccccoiiiiiiiiiiiiiceceiee 1
Mach. Screw 4-40 x 5/16 Rd. Hd

WWVASNET (SST ).ttt ettt ettt ae ettt nn e e e
BUZZET (230 V. )ttt ettt ettt ettt enna e ean 1
BUZZET (115 V. )ttt ettt bttt ettt 1
Panel - Control Weldment (Previous ConstruCtion)............c.coiiiiiiiiiiniiiiceeie e 1
Panel - Control Weldment (Current ConsStruction).............ooceiiiiiiiiiiiiiic e 1

F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

1
w @
Sy >
This Controller is
g l.—2 no longer available.
g Order Computerized
D Control Panel Assembly
O 00-959075-000G1 (120 V.) 3
OR
D D 00-959075-000G2 (240 V.) 4
O
0o
0 g o
On q
1011~ ]
i L~
v~
8-9 5
_ —
%\”A//
~— on o Uairg 6
B

CONTROL PANEL
(ML-136494 & ML-136495) (PREVIOUS)

F-43031 Rev. G (November 2015) -6-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-136494 & ML-136495) (PREVIOUS)

ILLUS. PART NO. NAME OF PART AMT.
PL-60641
1 SD-037-02 Self-Tapping Screw 10-16 x 1/2 Hex Washer Hd., Type AB........cccoiiiiiiiiiiiiiiie e 3
*2 Controller

3 00-959075-000G1  Panel - Control Assy. (120 V.) (COMPIELE).....cccuiiiiiiiiiiiii e 1
4 00-959075-000G2 Panel - Control Assy. (240 V.) (COMPIELE).....cccuiiiiiiiiiiiiie e 1
5 00-354575-00004  Light - Indicator...........ccccoviiiininincinine

6 00-358628-00002  Switch - Rocker (2-Position)
7
8

00-358628-00001  Switch - Rocker (3-Position)

00-497506-00001  Overlay - Control Panel (Previous CONStrUCtioN)...........coouiiiiiieiiiiiiie e 1
9 00-497506-00001  Overlay - Control Panel (Current CoNStrUCHON).........cuiiiiiiiiiii et 1
10 00-424842-000G1  Panel - Weldment (Previous Construction).........

11 00-499301-000G1  Panel - Control Assy. (Current Construction)..
12 00-423918-00001  EIECIrONIC BEEPET ... ..ottt ettt et s e e e e

* (No Longer Available, order ltem 3 or 4.)

-7 - F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

%/

-—

\

QQQQ
Q\\ 000000,
hq OO0,

£\
J
o
o
-

9-10
8
ﬂ</ 7

)
// s

)

@ o Q@@@@Q
BPOEP@E

©

PL-60642

CONTROL PANEL
(ML-136494 & ML-136495) (CURRENT)

F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-136494 & ML-136495) (CURRENT)

ILLUS. PART NO. NAME OF PART AMT.
PL-60642

1 00-920883-00003  Probe - TEMPEIALUIE.......coiuiiiiiieiiie ittt ettt ettt ettt et e et e san et e e e e e 1

2 00-959113-00001  OVEAY (VUICAN).....eeteeiieieei ettt ettt et e et e s me e e eae e e re e e nneeeenees 1

3 Mach. Screw 4-40 x 1/2 Phil. Pan Hd..........ooooiiiii e 2

4 00-358628-00001  Switch - Rocker (3-Position)

5 00-358628-00002  Switch - Rocker (2-Position)

6 00-959074 Penel - WEIAMENT.......eiie ettt ettt e e e e e e e e e e e e e e as

7 SC-114-83 Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST)......eoiiiiiiiiiiiieiieeie e 1

8 WL-003-12 LOCKWASHET #8 HEIICAL. ........ooiiiiiii i e e e 1

9 00-411499-00003  BUZZET (230 V. ).ttt ettt ettt ettt ettt ettt e n et ne et e e s 1
10 00-411499-00004  BUZZET (115 V. )uiiiii ettt st r e se e e 1
11 NS-046-89 NUE ASSY. 832 HEX. .ttt ettt ettt et e s AR
12 00-959110-00001  Plat.....eesueeueeeuierieeieeiieste et ettt et este et e ene e te e teeseesaeeneeameeeseenseeneesmeeneeeneeereeneeneeane e et eaeenneeeenees
13 Nut 4-40 Hex.
14 [ To7 17T 1= SRS
15 00-959000-000G1  Cable Assy. (USB) (1 Ft.) (Incls. ltems 3, 14, & 15)...cceiiiiiiiiiiiiee e 1
16 00-959077-00001  Controller - COOKING (NCC)......cuiiiiiiieitieiiet ettt 1
17 00-354575-00004  Light = INAICALO. .......eiitiiiiiitieieeie ettt nr e et 1

-9- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

41

Probe - Temp

1 42 00-920883-00003 Probe - Temp
PARTS NOT ILLUSTRATED

40— |

38-39— |

-

[¢]

24

o
L

l% D000 00T0] o

i
o |

|

VC4GC / VC6GC

ELECTRICAL COMPONENT PANEL
(WITHOUT ROAST & HOLD)

43 00-423813-00003 Wire - Ignition

44 00-428428-000G1

18

16-17— |

Wire - Sensor

____________________________________________________________

00-353589-00001

elee~ |

W\

@A/

]

il
¥

1

\

A

g | £

O

@?i\

| 910

/11

VC4GD / VC6GD
WITHOUT ROAST & HOLD

PL-55994 |

F-43031 Rev. G (November 2015)

-10 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55994

PART NO.

00-417934-000G1
SD-034-52
00-411500-00012
00-411500-00013
SD-032-07
00-423760-00001
SD-032-07
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-417856-00001
SD-032-07
00-417934-000G1
SD-034-52
00-416535-00006
00-416535-00007
SD-034-49
00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-821875-00002
SD-034-52
00-821875-00002
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
SD-034-52
00-417934-000G1
SD-032-07
00-417856-00001
00-416535-00006
00-416535-00007
SD-034-49
00-353589-00001
00-920883-00003
00-423813-00003
00-428428-000g1

ELECTRICAL COMPONENT PANEL
(WITHOUT ROAST & HOLD)

NAME OF PART AMT.
BIOCK ASSY. = POFCEIAIN. ...ttt ettt e e e e e e e e e e e as 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......coooiiiiiiiiiiiiiie e 1

Transformer (120 V.) (24 V. OUEPUL).....ouiiiiiiieiiee et 1
Transformer (208-240 V.) (24 V. OUEPUL)....ccueiiiiiiiiii e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT

Bracket - Ignition MOAUIE.............oiii e
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT...

Control = SPArk IGNItION. ........uiiiieiii e
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......ccccoiiiiiiiiiiiiiiieieecee e
NUE ASSY. 8-32 HEX KEPS.... ittt e
Bushing - EIECtrical (SN@P)......c.uui i 1
Lug - Grounding (With Set Screw)

Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......coooiiiiiiiiiiiiieeeieeee e 1
BIOCK ASSY. = POFCEIAIN. ...ttt ettt e e e e e e e e e as 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......ccooiiiiiiiiiiiiiiieeeeee e 1
Relay = HEAtING (120 V.). .ttt ettt b ettt e e e e e 1
Relay - Heating (200-240 V. ).....cuii ittt ettt e e e 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....c.coiiiiiiiiiiiiiiiieceee e 1
BIOCK ASSY. = POICEIAIN. .......iiiiiiiii ittt e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...

Transformer (120 V.) (24 V. OUIPUL).....cuiiiiiii i
Transformer (208-240 V.) (24 V. OUIPUL)....ccuiiiiiiiiiiee e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccooiiiiiiiiiiieiie e 2
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.....ccuiiiiiiiiiiie e 4
Relay - Solid State (50 AMP.).....coccveiiiiiiiiiiieeeieee e

Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......oooiiiiiiiiiiiii e 4
Relay - Solid State (50 AMIP.)... ..ottt ettt ettt e e e e 2
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......coooiiiiiiiiiieiiiee e 1
Bracket - 1gnition MOAUIE.............oiii e 1
CoNtrol = SPArK IGNItION. ...t 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......ccccoiiiiiiiiiiiiieeieecee e 2
NUE ASSY. 8-32 HEX KEPS.... ittt e e
Bushing - Electrical (Snap)

Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......ccccoiiiiiiiiiiiiiiieieeceeee e 1
BIOCK ASSY. = POICEIAIN. ... ittt ettt ettt e et e e e e e e e e aaaaaens 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......coooiiiiiiaiiiiiee i 1
Lug - Grounding (With SEt SCIrEW)......cciuiiiieiiiiii et 1
Relay - Heating (120 V.).......cc.c.....

Relay - Heating (200240 V..ot e b et e e e e 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....ccccoiiiiiiiiiiiiieiieceee e 2
Probe TemMPErature (SST)..... i ittt ettt be et e e e e e nnes 1
Probe = TEMPEIALUIE. ......cccuiiiee ettt e e e e e et e e e et e e e e sseeeesreeeaeeaaeeens 1
Wire - Ignition (HIgh VORAGE)........coiiiiiiiiii e 1
Wire ASSY - Flame SENSOT......coiuiiiiiiiii ittt ettt 1

11 - F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

1-2
P
iy
N
—
5
P
@/
/6
I ! N
oo ©1°
:é 7-8
o 9 //
[O]
@ %
= 9
L
oo %
é 10-11
o o //
o
[e)
2 zl
30 o 12 e
31 -_-@ ] 32 00-353589-00001 Probe - Temp
T T B ' 33 00-428428-000G1 Wire - Sensor
| ! 34 00-423813-00003 Wire - Ignition
— '\ PARTS NOT ILLUSTRATED
29— | = .13
© —
= 14
o
L] = 15-16
[
—E_:_ﬂum‘
26-27___| "
25|
| 18-19
m =57 |
O |G 20
=
O
23-24— |

WITH ROAST & HOLD

ELECTRICAL COMPONENT PANEL
(WITH ROAST & HOLD)

_——————

F-43031 Rev. G (November 2015)

12 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55995

PART NO.

00-417934-000G1
SD-034-52
00-421758-000G1
00-421758-000G2
SD-032-07
SD-034-52
00-411497-000A1
00-411497-000A2
SD-034-52
00-411497-000A1
00-411497-000A2
SD-032-07
00-423760-00001
00-424137-00002
SD-034-52
NS-044-07
FE-024-23
00-416535-00006
00-416535-00007
SD-034-49
SD-032-07
00-417856-00001
00-417934-000G1
SD-034-52
SD-034-49
00-416535-00006
00-416535-00007
00-424832-00001
00-413764-00001
SD-032-07
SC-114-83
00-353589-00001
00-428428-000g1
00-423813-00003

ELECTRICAL COMPONENT PANEL
(WITH ROAST & HOLD)

NAME OF PART

BIOCK ASSY. = POFCEIAIN. ...ttt e e e e e e ns
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...

Transformer (120 V.) (24 V. OUIPUL).....cuiiiiiieiie e
Transformer (208-240 V.) (24 V. OUIPUL)....ccuiiiiiiiiiiei e 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccciiiiiiiieiiiieeee e 2
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T........ccoiiiiiiiiiiiiii e 2
Relay (1-Pole) (120 V.)..couiiiiiiiieieeeeeeeeeeee

Relay (1-PoIE) (200 V.).. .ottt ettt 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......coooiiiiiiiiiiiiiiieiece e 2
RelAY (1-POIE) (120 V. ).ttt ettt ettt ettt e eh ettt et e e b en e e e e e annes 1
Relay (1-P0I€) (200 V. ).ttt ettt ettt e nhe et et esbe et e e e e nne 1
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooiiiiiiiiiiie i 2
Bracket - IgNition MOGUIE...........couiiiiiii et e e 1
CoNtrol = SPArK IGNItION. .......eiiiei e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...

NUE ASSY. 8-32 HEX KEPS.... ittt e e e
Bushing - EIECtrCal (SN@P).....ccuiiiiiiiiiiie ettt 1
Relay - Heating (120 V.). ..ottt e e 1
Relay - Heating (200-240 V.)... ..ottt ettt e e et e e e be e e e eneeeeaaeaaaaens 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T

Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooiiiiiiiiiiieiiiee e 1
Lug - Grounding (With S&t SCrEW)........cciiuiieiiie ittt e e 1
BIOCK ASSY. = POFCEIAIN. ...ttt e e e e e e e e as 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T.......cccoiiiiiiiiiiiiieieeeeee e 1
Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.....cccooiiiiiiiiiiieeieeceee e 2
Relay - HeatiNng (120 V. ). .ii ettt ettt e e e 1
Relay - Heating (200-240 V. ).....cuii ittt e 1
Bracket - Mounting

TREIMOSTAL. ...ttt ettt ettt
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cccooiiiiiiiiiiiiieie e 2
Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST).....ccoiiiiiiiiiiiie e 2

Probe Temperature (SST)
Wire Assy - Flame Sensor
Wire - Ignition (HIgh VORAGE)........coiiiiiiii it 1

13- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

15-16-17-18

SIMULTANEOUSLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

F-43031 Rev. G (November 2015) -14 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-55992
1 00-356562-00001  HANAIE = DOOT.......coutiiiiiiiieie ittt sr e e ee e e e e 1
2 00-421923-000G1  Grip - Set
3 SC-113-98 Mach. Screw 10-24 x 1/2 Hex Washer Hd...........oooiiiiiiiii e 3
4 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX HA. (SST)..ciuiiiiieiiiiiie et 4
5 WL-019-18 LOCKWaSsher 1/4 LIght........c.ooo i 4
6 00-356550-00001  LatCh = FIICHON. .....coueiitieiiet ettt re e et e s 1
7 00-421913-00002  Panel - Outer Door (RH) (W/O Window)...
8 00-421913-00003  Panel - Outer Door (LH) (W/WINAOW).......cuiiiiiiiiiiieeiesiee ettt 1
9 00-421913-00001  Panel - Outer Door (RH) (W/WINAOW).........oiiuiiiiiiaiie ettt e e 1
10 00-421913-00004  Panel - Outer Door (LH) (W/O WINAOW).......coiuiiiiieiiie ettt ettt e 1
11 00-421904-000G2  Frame ASSY. = DOOT (LH)...c..uiiiiiiiiieit ettt et e e e 1
12 00-421905-000G1  Frame AsSY. = DOOT (RH).....coiuiiiiiiiiiiiie ettt e e e 1
13 00-424163-00001  LeVver - DOOr SWItCh.......ociiiiiieiiee et 1
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......ccccoiiiiiiiiiiiiiieieeeeee e 1
15 00-424730-00001  Door Assy. (LH) (W/Window)
16 00-424730-00002  Door Assy. (LH) (W/O WINAOW).......cciiiiiiiieiiie ettt e e 1
17 00-424731-00001  DoOr ASSY. (RH) (W/WINAOW).......ceuiiieiieitieeeeie ettt 1
18 00-424731-00002  Door AsSY. (RH) (W/O WINOW). ..ottt nne e ee e 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYpe T......couiiiiiiaiiiiiiieeeriieee e 4
20 00-358534-00001  Window Assy
21 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........cccciiiiiiiiiiiieiiee e 9
22 00-358532-00001  Panel - INNer DOOr (W/WINAOW).........coiuiiiiiieiiie ettt ettt e st e st e sabe e e e e e e 1
23 00-358533-00003  Panel - Inner Door (W/O WINAOW).........coiiiiiieiieeiie ettt ettt a e e 1
24 00-343143-00002  WASKET.......ciuiiiiiee ettt ettt ettt 2
25 00-347080-00002  Bearing = DOOI SN@ft........ccuiiiiiiiieiiieie ettt ettt b st e e e 2
26 00-343608-00002  Door Chain & TUMNDUCKIE ASSY......cciuiiiiiiiiii ittt e e 2
27 00-352667-00001  CabIe = DOOT STOP......ttiitiiiuiieitii ittt ettt ettt sttt eab e et e et e e et e ebeeste e e e e e eanne 1
28 PS-004-11 Spirol Pin 3/16 x 1-1/4 Heavy...
29 00-342166-00001  Sprocket - DOOr SNaft.........cciiiiiiiiiiii ettt e e 2
30 SC-047-28 Set Screw 1/4-28 x 3/8 Hex HdIs., CUP Pl.......oooiiiiiiiee e 2
31 00-347080-00002  Bearing - DOOT Shafl..........ooiiiiiiiiiiieiii ettt e et e e sbe e e e nbeeeanbeeensnnenbeennees 2
32 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuiiiiiiieiiiiiesesee e 4
33 SC-113-90 Mach. Screw 1/4-20 x 3/4 Hex Hd
34 00-357846-00001  Channel - DOor Sill WeldMENt...........ccuiiiiiiiiiiie it
-15- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOORS
(CURRENT CONSTRUCTION)

F-43031 Rev. G (November 2015) -16 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOORS
(CURRENT CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-60644
1 00-356562-00001  HANAIE = DOOT.......coutiiiiiiiieie ittt sr e e ee e e e e 1
2 00-421923-000G1  Grip - Set
3 SC-113-98 Mach. Screw 10-24 x 1/2 Hex Washer Hd.........cocoiiiiiiiiiice e 3
4 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX HA. (SST)..ciuiiiiieiiiiiie et 4
5 WL-019-18 LOCKWaSsher 1/4 LIght........c.ooo i 4
6 00-356550-00001  LatCh = FIICHON. .....coueiitieiiet ettt re e et e s 1
7 00-421913-00002  Panel - Outer Door (RH) (W/O Window)...
8 00-421913-00003  Panel - Outer Door (LH) (W/WINAOW).......cuiiiiiiiiiiieeiesiee ettt 1
9 00-421913-00001  Panel - Outer Door (RH) (W/WINAOW).........oiiuiiiiiiaiie ettt e e 1
10 00-421913-00004  Panel - Outer Door (LH) (W/O WINAOW).......coiuiiiiieiiie ettt ettt e 1
11 00-421904-000G2  Frame ASSY. = DOOT (LH)...c..uiiiiiiiiieit ettt et e e e 1
12 00-421905-000G1  Frame AsSY. = DOOT (RH).....coiuiiiiiiiiiiiie ettt e e e 1
13 00-424163-00001  LeVver - DOOr SWItCh.......ociiiiiieiiee et 1
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......ccccoiiiiiiiiiiiiiieieeeeee e 1
15 00-499289-000G1  Door Assy. (LH) (W/Window)
16 00-499289-000G2 Door Assy. (LH) (W/O WINAOW).......ciiiiiiiiieiiie ettt e e 1
17 00-499290-000G1  DoOr ASSY. (RH) (W/WINAOW).......couiiiiiiiitieee ettt 1
18 00-499290-000G2  DoOr ASSY. (LH) (W/O WINAOW)......eeiuiiiuieiieeitieie ettt 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYpe T......couiiiiiiaiiiiiiieeeriieee e 4
20 00-358534-00001  Window Assy
21 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........cccciiiiiiiiiiiieiiee e 9
22 00-358532-00001  Panel - INNer DOOr (W/WINAOW).........couiiiiiie ittt e e ent e sbe et e e e e enaes 1
23 00-358533-00003  Panel - Inner Door (W/O WINAOW).........coiiiiiiiiie ettt ettt e e e 1
24 00-343143-00002  WASKET.......ciuiiiiiie ittt ettt 2
25 00-347080-00002  Bearing = DOOI SN@ft........ccuiiiiiiiiiiiieiie ettt ettt e e e e 2
26 00-343608-00002  Door Chain & TUMNDUCKIE ASSY.......ciuiiiiiiiiiieiee ettt e 2
27 00-352667-00001  CabIe = DOOT STOP......utiitiiiiiiiitii ettt ettt ettt ettt e eab e sae e et e et e bt eebe e e e e e aaane 1
28 PS-004-11 Spirol Pin 3/16 x 1-1/4 Heavy...
29 00-342166-00001  Sprocket - DOOr SNaft.........cciiiiiiiiii ettt e e e e 2
30 SC-047-28 Set Screw 1/4-28 x 3/8 Hex HdlIs., CUP Pl.......oooiiiiiieie e 2
31 00-347080-00002  Bearing - DOOE Shafl..........ooiiiiiiiiiiieiie ettt e et e et e e st e e e nbe e e snbeeensnnenbeennees 2
32 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuiiiiiiiiiiiiiesesee e 4
33 SC-113-90 Mach. Screw 1/4-20 x 3/4 Hex Hd
34 00-499300-000G1  Channel - Bottom DOOr Sill.........c.coiiiiiiiiiieieiieie e
=17 - F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

~—-15-16-17-18

This style
handle no
longer available,
order ltem 4.

INDEPENDENTLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

F-43031 Rev. G (November 2015) -18 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55997

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SC-022-40
00-357846-00001
00-423847-00001
SD-034-22
00-358600-00001
00-358600-00002
00-421905-000G1
00-421904-000G2
00-424163-00001
SD-034-52
00-358529-00005
00-358529-00006
00-358530-00003
00-358530-00004
SD-034-62
00-358534-00001
SD-034-22
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-424158-00001
SC-113-90

INDEPENDENTLY OPENING DOORS
(PREVIOUS CONSTRUCTION)

NAME OF PART

Screw 1/4-20 X 1-1/4 BIack Ha.......c.ooiiiiee e 2
Lockwasher 1/4 Internal Shakeproof.............ooiiiiiiiiiiii e 2
Handle - Molded (BIACK).......o ettt et e e et e e e ne e e e e e eeaaaaaaaens 1
Kit - Handle
Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuiiiiiiiiiiiiieresee e 4
Channel - Door Sill WeIAMENT..........coiiiiiieiiee e 1
SHKE = DOOT ...
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB
Panel - Outer Door (RH) (W/Window).........cccceiiiiniieeninens
Panel - Outer Door (RH) (W/O WINAOW).......ccuuiiiiiiiiii ettt e
Frame AsSY. - DOOT (RH).....oiiiiiiiiiie ettt e e
Frame Assy. - Door (LH)...
(Y= T B o Yo a1V (o] o PSP
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......c.ccoiiiiiiiiiiiiiiieieeeeeeeee e
Door Assy. (LH) (W/WINAOW)......c.eiiiiiiiie ettt
Door AsSsY. (LH) (W/O WINAOW).......ueiiieiiiiie ettt ettt e e e e e e e eeeaaaeaaaens
Door Assy. (RH) (W/Window)
Door Assy. (RH) (W/O WINAOW)......couuiiiiiieiit ettt ettt ettt a e e e
Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., Type T
WINAOW ASSY....eeiiiiiiieiiiiee ettt
Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB
Panel - Inner Door (W/WiNdow).........cccoevieiinieeiieeiieeee
Panel - Inner Door (W/O WINAOW).........uiiiiiiiiiieiie ettt e e e

SPIrol Pin 3/16 X 1-1/4 HEAVY......oiiiiiiiiieiee et 1
Washer
Bearing - DOOTr SNaft.........ooiiiiiii e 1
D00 STOP.... ettt ettt ettt e e e 1
Mach. Screw 1/4-20 X 3/4 HeX Hd.......ccoooiiii e 2

-19- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

—-17-18-19-20

0

This style ])

handle no - L
longer available, /

order Item 4. o ‘

AN
31 30 PL-60645 |

INDEPENDENTLY OPENING DOORS
(CURRENT CONSTRUCTION)

F-43031 Rev. G (November 2015) -20-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

INDEPENDENTLY OPENING DOORS
(CURRENT CONSTRUCTION)

ILLUS. PART NO. NAME OF PART AMT.
PL-60645
1 00-959087-00001  Screw 1/4-20 X 1-1/4 BlaCk Hd.........ccooiiiiiiieiieie e 2
2 WL-013-14 Lockwasher 1/4 Internal Shakeproof..
3 00-957108-00001  Handle - MoIded (BIACK).......c.ueeeeieieieeieeeee et ee e 1
4 00-913102-00179  Kit = HANAIE.......eoeeeiee ettt e et e et e sae e e ene e e ne e e nneeeenees 1
5 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB.........cccooiiiiiiiiiiiiiiceec e 2
6 00-499264-00001  Plate - LatCh CULOUL.........couiiiiiiiieie et 1
7 00-497586-00001  Latch - Door Roller
8 00-347545-00001  Catch Assy. - Door (Ball Style) (NOt SHOWN).......ccuiiiiiiiiiiiiiieeee e 1
9 WL-019-35 Lockwasher #10 INTEIN@L...........oiiiiiiiii et 2
10 SC-117-73 Mach. Screw 10-32 x 5/8 Phil. Truss Hd.........ccciiiiiiiiiiiiicsieeeee e 2
11 00-358600-00001  Panel - Outer Door (RH) (W/WINAOW).........eiiuiiiiiiaiie ettt e e 1
12 00-358600-00002  Panel - Outer Door (RH) (W/O WINAOW).......ccuuiiiiiiiiiie ittt e 1
13 00-424163-00001  LeVver - DOOr SWItCh.......cciiiiiiiiiie et 1
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......cccooiiiiiiiiiiiiiiiieiieecee e 1
15 00-421905-000G1  Frame Assy. - Door (RH)
16 00-421904-000G2  Frame ASSY. - DOOT (LH)...c..uiiiiiiiiieiiiee et e e
17 00-499285-000G1  D0Or ASSY. (LH) (W/WINAOW).......ctiiiieiieeieitieie ettt 1
18 00-499285-000G2  D0Or ASSY. (LH) (W/O WINAOW)......eeiueiiuiiiieeiiieie ettt 1
19 00-499286-000G1  D0Or ASSY. (RH) (W/WINAOW).......ciuiiiiiieitieeeiteee ettt 1
20 00-499286-000G2 Door Assy. (RH) (W/O Window)
21 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., TYPe T......cooiiiiiiiiiiiiiaiiieeiie e 4
22 00-358534-00001  WINAOW ASSY......eetiiiiiiiaiieite ettt sttt sttt sttt ettt ettt ekt e bt et e bt et sae e e nee e et ee e e nbeeeeeee 1
23 00-358532-00001  Panel - Inner Door (W/Window)......
24 00-358533-00003  Panel - Inner Door (W/O Window)..
25 PS-004-11 Spirol Pin 3/16 x 1-1/4 Heavy.........
26 007 B e 01000 A= = o T S
27 00-347080-00002  Bearing = DOOT SNaft........ccuiiiiiiiiiiiie ettt ettt sb et e e e e 1
28 00-357837-00001  Seal - Door End
29 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........ccccooiiiiiiiiiiiiiiciiceee e 3
30 0L 1 T 0100 [0 I I To o) B (o] o SRR 1
31 SC-113-90 Mach. Screw 1/4-20 X 3/4 HEX H.....couiiiiiiiie e 2
32 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccuiiiiiiiiiiiiieieseeeseeeseee e 4
33 00-499300-000G1  Channel - Bottom Door Sill
34 SD-034-22 Self-Tapping Screw 10-16 X 5/8 Phil. Truss Hd., Type AB........ccciiiiiiiiiiiieiiee e 2
-21- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001

23-24-25-26

32-33-34

Flue - Deflector

Tube - Snorkel Assy.

Clip - Bulb
Leg — Set (PTD)
Leg — Set (SST)
Leg (PTD)

Leg (For Double Stack)

Caster

54
55

00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001

PARTS NOT ILLUSTRATED

20-21—"

OVEN PANELS AND MOTOR

Caster

Caster - Swivel
Caster - Swivel
Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

N e —m———————— -

_____________________________________________________________________

F-43031 Rev. G (November 2015)

-22-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55991-1

PART NO.

FE-006-05
00-414540-00B35
00-342285-00001
FE-002-03
00-358516-00001
00-358516-00002
WS-029-46
NS-046-86
00-411136-00003
00-411136-00004
00-415780-00003
00-415780-00005
00-424840-00002
00-424153-000G1
00-423289-000G1
00-411289-00004
SC-120-15
00-958827-000G3
00-405016-00001
00-424140-00002
00-424228-00002
00-417856-00001
01-1000V7-00028
00-357036-00001
00-342766-00002
00-913102-00032
00-423832-00001
01-1000V7-00027
00-357036-00003
00-357036-00001
00-913102-00032
00-411496-000F1
00-499310-000G1
SD-034-47
SC-113-65
WS-029-46
FE-002-52
00-358723-00001
00-425324-00001
00-427617-00001
00-959663-00001
00-402558-00004
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76
00-425428-00001

OVEN PANELS AND MOTOR

NAME OF PART AMT.

LOCK NUL /2 ettt ettt e e aee 1
CoNAUIE 378 X B35 TN LGttt 1
BUSKING = PIASHIC. ...ttt e e e 2
Connector - Conduit 3/8 TS Straight........cccoiuiiiiiiiie e e e 1
Motor 1/2 Hp. (2-Speed) (115 V., 50/60 Hz., 1 PH.)...ciuiiiiieiieieee et 1
Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.)..c.coiiiiiieeeeieecee e 1
VWVASKIET ...ttt ettt ettt ettt ettt 4
Nut Assy. 5/16-18 KEPS Hex...

COVET = FAN (B0 HZ. ).ttt ettt ettt et e e et e e e st e e e snbeeeannbeaensnnssbbnnneen 1
COVET = FAN (B0 HZ. )ittt et et e et e e st e e e s st e e eatnbbbbbnnnees 1
WHheel = BIOWET (B0 HZ. ).ttt ettt ettt e s 1
WHEE! = BIOWET (50 HZ. ).ttt ettt ettt e e 1
Panel - Back (SST) (OPtIONAI)........utiiueiiiieiiieiie ettt e e e e 1
Pan@l ASSY. = BACK......ci ittt 1
MOTOT IMIOUNT. ...ttt rean e e e e ean 1
SPACET - FAN HOUSING. ...ttt e e 4
Mach. Screw 1/4-20 X 4 RA. H....oouoiiiiiii e e 4
Kit = OVEN LIMIT ASSY ... ettt ettt et b ettt e e e e 1
Cord - Electric SUPPlY (120 V. ONIY)...c.uiiiiiieiiieee e 1

Panel - Outer (RH) (SST) (VC4G)
Panel - Outer (RH) (SST) (VC6G)

Lug - Grounding (With SEt SCIEW)......cciuiiiieiiiiii et 1
Bulb (120 V.) (Previous CONSIUCHON)..........ciiiiiiiiieiie ettt e e e 1
Oven Lamp (40 Watts) (120-130 V.) (Current Construction)......

Light Bulb - Oven (40 Watts) (240 V.) (Previous Construction)

Kit - Lamp & Housing (250 V.) (Current Construction)...............

Cover - Light (Previous CONSIIUCON). .......cicuiiiiiiiiii it
Lamp - Oven (Complete) (Lens, Base, & Bulb) (Current Construction)..........ccccceevvevivveeneenernnn. 1
NS = LAIMIP. ettt e e e e 1
Oven Lamp (40 WattS) (120-130 V. ). ..eeiueeieeieeieee ettt e s 2
Kit - Lamp & HOUSING (250 V.)....ueiiiiieiii ittt 2
Switch - Micro (Units Builts Before 5/12/09).........cc.ooiiiiiii e 1
Micro Switch Kit (Units Builts After 5/12/09).........ccoiiiiiiiiiiieieeeiee e 1
Self-Tapping Screw 6-32 x 1 Hex Washer Hd., Type T...

Cap Screw 5/16-18 X 1-1/4 HEX Hd.......oooiiiiieie e
WWASNIET ... e
Connector - Conduit 3/8 TS 90 DEGIEE..........ueeiuiiiiieiiie ettt 1
T oL Tt a ] (=Y OSSO SURUPPPPNt 2
Bracket - DOOr SWItCh.......couiiiiiiie e 1
[ UL I =Y 1= o1 o PSP 1
LI o TS T g T 4 (Y SR 1
Clip - Tubing......ccccevvvriinenn.

Leg - Set (25-3/4 In.) (PTD)..

Leg - Set (25-3/4 In.) (SST)..veiveruieieiieeeieeeeiee

Leg Assembly for Caster and Foot (Painted BIack)...........ccuueieiiiiiiiiiiiiieee e 4
Leg (8 IN.) (DOUDIE SEACK)........ciiiiiiieiiiie ettt e e e e e e e e as 4
Caster (With Brake)

Caster (WIthOUE Brake).........oouee ittt et e e e 2
Caster - SWivel (WithOUt Brake)............ooiiiiiiiiiiie et 2
Caster - SWIVEl (With Brake)..........cueiiiiiiiiiie e 2
=T TR 1= o L1 o RSO TSORSPPPPY 4
Ring - Locking (Use With HEM 45)........coiiiiiiiiiie e 4
Foot - Adjustable (1-5/8) (SST) (Use With IfemM 45)........ccoviiiiieiieeeeee et 4
Cap Screw 1/4-20 x 1 Hex Hd (Use With [€gS).......ccuiiiiiiiiiiiiieii e 16
Foot - Adjustable (Use With Item 46)...........cooiiiiiii e 4

-23- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

10-11-12-13

14-15
16-17-18-19-20
21-22-23-24

Ry

o 33-34-35

36-37-38
25-26-27
28-29-30

OVEN PANELS AND RACK SUPPORTS

F-43031 Rev. G (November 2015) -24 -



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55998

-

O OWoO~NOOOA~WN

17

18
19
20

21

22
23
24
25
26
27
28
29
30
31
32
33

34

35
36

37

38
39
40
41
42
43
44
45

PART NO.

00-424141-00002
00-424229-00002
00-421799-00001
00-353484-00001
SC-053-41

NS-038-08

00-347080-00002
00-353482-00001
00-353483-00001
00-424142-00002

00-424230-00002
00-499302-00001
00-499303-00001
00-357919-00001
00-423842-000G1
00-428104-00001

00-428104-00002

00-428104-00003
00-428104-00004
00-342141-00001

00-342141-00002

00-424833-00001
00-424833-00002
00-959456-0001

00-423766-000G1
00-421797-00002
00-499261-00002
00-423758-00001
00-499297-00001
00-425199-00001
00-424865-00001
00-357507-00001
00-411265-00011

00-411265-00022

00-959523-00001
00-411265-00010

00-411265-00020

00-959523-00002
00-959753-00001
SD-032-07
SC-115-51
00-347545-00001
00-423848-00001
NS-038-03
00-497585-00001

OVEN PANELS AND RACK SUPPORTS

NAME OF PART AMT.

Top (SST) (ML-126614, ML-126615, & ML-126616).........c.eeiiiiiieiiieeiiie e 1
Top (SST) (ML-126618 & ML-126619)......ccuuiiuiiiiieiii ettt 1
LI TR ol (o] | SO PP RPPPUTPPP 1
Plate - Retainer

Mach. Screw 1/4-20 x 1/2 Slotted Truss Hd. (SST)......coiuiiiiiiiiiiieiiiie et 4
LOCK NUE 1/4-20 X 1 HEX ..ttt e 4
Bearing - DOOK SNaff........coo ettt e e e e e e e as 2
ST 0T Lo PP T TR PRTPPPPPRt 2
Plate - Upper DOOF BEAING. .......uueieiiiiieiiiiie ettt ettt e et et e e e e e e e e eeaeeeas 2

Panel - Outer (SST) (LH) (ML-126614, ML-126615, & ML-126616) (Previous
(0701 g 151 1 U Ted o] o) O TSSOSO PPPPPPR

Panel - Outer (SST) (LH) (ML-126618 & ML-126619) (Previous Construction)

Side - Left Body (ML-126614, ML-126615, & ML-126616) (Current Construction).................... 1
Side - Left Body (ML-126618 & ML-126619) (Current Construction)..............coooiiiieiiiiiiininnnnns 1
Kit - Door Seal (Incls. Items 15 & 32)

Seal - Vertical Door (Set) (LH & RH).....ooiiiiiiiiiei e
Guide - Rack (LH) (ML-126614, ML-126615, & ML-126616) (Before S/N481809325)
................................................................................................................................................... 1
Guide - Rack (RH) (ML-126614, ML-126615, & ML-126616) (Before S/N481809325)
................................................................................................................................................... 1

Guide - Rack (LH) (ML-126618 & ML-126619) (Before S/N481809325)....
Guide - Rack (RH) (ML-126618 & ML-126619) (Before S/IN481809325)........cccccvevvvrcverieennnnenn
Rack - Support (LH) (ML-126614, ML-126615, & ML-126616) (Previous Construction)

Rack - Support (LH) (ML-126618 & ML-126619) (Previous Construction)

Rack - Support (RH) (ML-126618 & ML-126619) (Previous Construction)..............ccccveereenen.n. 1
Rack - Guide Common (Starting S/N481809325).........ccccuiiiiiiiiiiiiieiiie e 2
Trim - Bottom W/Access Door Assy. (Previous CONStruction)............ccoooeuueeeeeeiiiiiiiiene e 1

Trim - Bottom (Previous ConStrUCHION)..........uiiiiiiiiiiiii e 1
Trim - Bottom W/O Access Door Assy. (Current Construction).............ccccceeiiiiiiiiiiiine e, 1
Door - Access Trim (Previous CONSIUCON).........cuiiiiiiiiii it e e 1
DOoOr - LOWET ACCESS TTIM... .ottt s e e 1

Fastener - Nylon (Push-In)...
(0703 = T e I 3 o PSP P S PR

Seal - Horizontal Door (30-1/2 In. Long) (Top & BOttom)........coocieiiiiiiiiiiiciccee e 2
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Single Center Cross Member)

(UsEd BEOIE 9/09).......eeeiieiie ettt ettt h ettt e e e e AR
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Two Cross Members) (Used

from 9/09 t0 S/NABTB09B25)........eeeeeniieieeie ettt ettt AR
Rack Assy. (ML-126614, ML-126615, & ML-126616) (Starting S/N481809554).................... AR
Rack Assy. (ML-126618 & ML-126619) (Single Center Cross Member) (Used Before

O/09).. ettt h ettt e e e AR

Rack Assy. (ML-126618 & ML-126619) (Two Cross Members) (Used from 9/09 to S/
NABTB09IB25)....c.eeueeueeueetesiesienie e reee ettt sttt st e see e eneeneas

Rack Assy. (ML-126618 & ML-126619) (Starting S/N481809554)... .
Probe Guard & RetAINET. ........c..iiiiiiiii et
Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT......cooiiiiiiiiiiiaiiieiee e
Mach. Screw 10-32 x 1/2 Phil. Truss Hd..........ccccevniiriennnns

Catch Assy. - Door (Previous Construction)....
Shim - Door Strike (Previous Construction)..... .
Lock Nut 10-32 SP (Previous CONSIrUCION).........couiiiiiiiiiiie e
Plate - Strike (Current CONSTIUCION)........coiuiiiiiiiiii e 1

-25- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

e, e, —— - -

i USED ON OVENS BEFORE THE FOLLOWING S/N

| VC4GD(NAT) S/IN481835388 [-------------

| VC4GD(LP) SIN481835394 !

| VC6GD(NAT) SIN481835406 | 45,
| VC6GD(LP) SIN481835429 !

| VC4GD(NAT) SIN541077665 !

| VC4GD(LP) SIN541077965 |

_________________________________

23-24-25-26-27
28-29-30-31-32

, WHITE ROGERS  ROBERT SHAW ‘
 USED BETWEEN i USED 1
\ 3/15/05 to 02/01/15  BEFORE 3/15/05

PL-55993 |

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

F-43031 Rev. G (November 2015) -26-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55993

PART NO.

00-423819-00003
00-423828-00001
00-423828-00006
00-425433-00001
00-424940-00001
00-424940-00002
SD-034-52
00-423820-00001
FP-013-17
FP-078-75
SC-113-80
00-424728-00001
SC-117-60
00-423828-00002
00-423828-00007
00-424138-00001
SC-113-80
00-417879-00001
SD-034-49
00-424194-00001
00-424135-000G1
00-424195-000G1
00-010901-00031
00-010901-00032
00-010901-00033
00-010901-00034
00-010901-00035
00-010901-00036
00-010901-00046
00-010901-00048
00-010901-00049
00-010901-00050
00-424191-000G1
00-410841-00018
00-410841-00019
00-497269-00001

00-497269-00002

GAS PIPING AND FLAME CHAMBER
(BEFORE SERIAL NUMBER)

NAME OF PART AMT.
Pipe - Weldment Gas INIet...........ooooiiiiiiicee et e e e e e e e 1
Tube - Flex (30 In.) (1/2 Male End) (Used with Items 34 & 35)........ccccoiiiiiiiiiiiiiieic e, 1
Tube - Flex (30 In.) (3/8 Male End) (Used with Items 36 & 37)........ccceiriiiiiiiiiiiiiieiecc e 1

[T I O 1o SO PR SPPOPPPRRN 1
Fan = COONNG (120 V. ).ttt ettt ettt e e e e e aane 1
Fan = COONNG (230 V. ).ttt ettt ettt e e e 1
Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T......c.ccoiiiiiiiiiiiiiiieeceeee e
Deflector - Ail.........ooiiiiiii e

Elbow - Street 1/2 x 90 Deg. (Used with Items 34 & 35).....

Elbow - Pipe 3/8 x 90 Deg. (Used with Items 36 & 37)....

Cap Screw 1/4-20 X 1/2 HEX Hd.......ooiiiieeeeeeee et
Bracket - Gas ValVe.........ooiiiiiiiie e 1
Mach. Screw 10-32 x 1-1/4 Phil. Oval Hd

Tube - Flex (18 In.) (1/2 Male End) (Used with Items 34 & 35)........cccceviiiiiiiiiiiiiicic e 1
Tube - Flex (18 In.) (3/8 Male End) (Used with Items 36 & 37).........cccceeiiiiiiiiiiciiicee e 1
11V E= a1 1 o] o SRS

Cap Screw 1/4-20 x 1/2 Hex Hd

Nozzle - Pilot BUINET.........ccoiiiiiiiieiieceecee e

Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T.......ccoooiiiiiiiiniiiiiieceee e 2
1GNItOr = FIAME DELECION. ... . ittt e ettt e e e e e e e e e e s 1
BUMEE ASSY. (VCAG)... . eeiiiiiiie ettt ettt et e ettt e e he e e ettt e e et e e e ee e e e e e eaaaaens 1
BUMET ASSY. (VCBG).... ittt ettt ettt bt e e e be e e et e e e ee e e e e e eaaaeens 1
Orifice - Spud (31 Drill) (NAT) (Sea Level 0 2499 Ft.).....c.ooiiiiiiiiiiie e 1
Orifice - Spud (32 Drill) (NAT) (2500 Ft. t0 3499 FL.).....oiiiiiiiiiiiiieceeeesee e 1
Ofifice - Spud (33 Drill) (NAT) (3500 Ft. t0 4499 Ft.)....coooiiiiiiiiiiiecseeeeee e 1
Orifice - Spud (34 Dirill) (NAT) (4500 Ft. to 6499 Ft.)....

Orifice - Spud (35 Drill) (NAT) (6500 Ft. t0 8499 FL.).....coiieiieiieiie it 1
Orifice - Spud (36 Drill) (NAT) (8500 Ft. t0 10500 Ft.).......cooueeieiieiie e 1
Orifice - Spud (46 Dirill) (LP) (Sea Level t0 2499 FL.)......cccvoiiiiiiiiceeeecee e 1
Orifice - Spud (48 Dirill) (LP) (2500 Ft. t0 4499 Ft.)....ceiiiiiiiieieee e 1
Orifice - Spud (49 Dirill) (LP) (4500 Ft. t0 7499 Ft.)...cceiiiiiieieieeee e 1
Orifice - Spud (50 Dirill) (LP) (7500 Ft. t0 10500 Ft.)....coouiiitiiiieiecieeieeie e 1
COVET - BUIMET ACCESS......eiiiiii ettt ettt e 1

Valve - Gas Control (NAT) (Robert Shaw) (Before February 2005).
Valve - Gas Control (LP) (Robert Shaw) (Before February 2005)....
Valve - Gas Control (NAT) (White Rogers) (From February 2005 to February 2015)

.27 - F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

P e R R

USED ON OVENS AFTER THE FOLLOWING S/N

- -

4
I
|
|
|
|
|
|
|
|
|

VC4GD(NAT) S/N481835388 —------------

VC4GD(LP) SIN481835394 |

VC6GD(NAT) S/N481835406 |

| VC6GD(LP) S/N481835429 |

| VC4GD(NAT) SIN541077665 |

| VC4GD(LP) SIN541077965 | 22

~

19-20 iz

>
23-24-25-26-27 ‘;’?ﬁ’-’
ke

28-29-30-31-32
) 18

PL-60646 |

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

F-43031 Rev. G (November 2015) -28-



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

GAS PIPING AND FLAME CHAMBER
(AFTER SERIAL NUMBER)

ILLUS. PART NO. NAME OF PART AMT.
PL-60646
1 00-423819-00003  Pipe - Weldment Gas INIEt............ooiiiiiiii e 1
2 00-423828-00006  TUDE = FIEX (B0 IN.).cutteutiirieiieeeetiee ettt e e et e e e e eme e e eme e et ee e e nneeeenees 1
3 00-425433-00001  FAN = CliPutteeiiiiieitieie ettt et e st et e e a e e et em e et e me e e et en et nee et e nne e e ent e neee e neeeenes 1
4 00-424940-00001  Fan = COONNG (120 V.)..ueeiieeieeiieeie ettt ettt ettt ettt ne e e e 1
5 00-424940-00002  Fan = COONNG (230 V.)..uiiiieeieeiieiieee ettt ettt ettt ee e et e e e 1
6 SD-034-52 Self-Tapping Screw 8-32 x 1 Hex Washer Hd., Type T...
7 00-423820-00001  DEflECIOT = Al ...ttt b ettt ea ettt b et e bt ne et e et
8 FP-078-75 EIDOW - Pip€ 3/8 X 90 DIBJ.....cueetiiiiiitieiieiee ettt 1
9 SC-113-80 Cap Screw 1/4-20 X 1/2 HEX HA.......ooi it 2
10 00-959486-00001  Bracket - Gas VaIVE...........cciiiiiiiiieiiee ettt et 1
11 SC-007-93 Mach. Screw 10-24 X 2-1/2 Slotted Rd. Hd........ccciiiiiiiiii e 1
12 NS-048-22 NUE, LOCK SP. 10-24......eiie ettt eneeeaan 1
13 00-959662-00001  Valve - Gas, Convertable (NAT & LP)......ooiiii et 1
14 00-423828-00007  Tube - Flex (18 In.)...ccccveiveiniiiiienieene
15 00-959379-00001  Cover - BUrNEr ACCESS, MIQ.........cooiiiiiiiiieeeeee et e e e e e e e
16 00-424138-00001  MaNIOI........otiieeeiiee ettt ettt ae et sttt ettt e s
17 SC-113-80 Cap Screw 1/4-20 X 1/2 HEX Ha ..o
18 00-417879-00001  NOZZIE - Pilot BUMMET ..ottt ettt ettt
19 SD-114-24 Mach. Screw 8-32 x 1/2 Phil. Pan Hd....
20 NS-044-07 NUL ASSY. 8-32 HEX KEPS. ..ttt ettt e et e e e e e e e eeee s
21 00-959507-00001  IGNITEI = BUIMNEI. ...ttt e et e e st e e e e e satb e e e e s be e e e enbeseatsntnbnennnes 1
22 00-959508-00001  BUIMET......cctiiiiiiiiieiiieee et
23 00-010901-00030  Orifice - Spud (30 Drill) (NAT) (Sea Level to 2499 Ft.).
24 00-010901-00031  Orifice - Spud (31 Drill) (NAT) (2500 Ft. to 3499 Ft.)....
25 00-010901-00032  Orifice - Spud (32 Drill) (NAT) (3500 Ft. t0 4499 FL.)...ccuiiiiiiiiiiiiiiee e 1
26 00-010901-00032  Orifice - Spud (32 Dirill) (NAT) (4500 Ft. t0 6499 FL.)...ccouiiiiiiiiiiiiiiiiee e 1
27 00-010901-00033  Ofifice - Spud (33 Drill) (NAT) (6500 Ft. to 8499 Ft.)....
28 00-010901-00035  Orifice - Spud (35 Dirill) (NAT) (8500 Ft. t0 10500 Ft.)......coiiiiiiiiiiiiiieiiiee e 1
29 00-010901-00046  Orifice - Spud (46 Drill) (LP) (Sea Level t0 2499 Ft.).......cccooiiiiiiiieiecee e 1
30 00-010901-00048  Orifice - Spud (48 Drill) (LP) (2500 Ft. t0 4499 Ft.)....ccceiiiiiiiiieiieiee e 1
31 00-010901-00049  Orifice - Spud (49 Drill) (LP) (4500 Ft. t0 7499 Ft.)....cccviiiiiiiiieiiecee e 1
32 00-010901-00050  Orifice - Spud (50 Drill) (LP) (7500 Ft. t0 10500 FL.)......coviiiiiiiiiiiieiieie e 1
-29- F-43031 Rev. G (November 2015)



VC4G & VC6G GAS CONVECTION OVENS REPLACEMENT PARTS

FORM 43031 Rev. G NOVEMBER 2015 PRINTED IN U.S.A.



